e% FCC RADIO TEST REPORT Report No. : FG210421-02G

SPORTON LAB.

FR1 n77 / 15MHz / CP OFDM / 64QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Ref Level 40,00 dBm  Offset 21.80 6B Made Auto Sweep saL Ref Level 40.00dBm  Ofiset 21.60 4B Mode Auto Sweep sl
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3680 GHz 3.695 GHz 1.000 MHz 3,694 99 GHz -24.20 dBm -11.20 dB 3.965 GHz 3.980 GHz 100.000 kHz 3.97953 GHz 18.56 dBm -11.44 dB

3695 GH 3699 GHz 500.000 kHz 3.69887 GHz -17.52 dBm -4.52dB 3.980 GHz 3981 GHz 200,000 kHz 3.98001 GHz -15.78 dBm -2.78 dB

3699 Gtz 3.700 Gtz 200,000 kfiz 3.70000 GHz -15.33 dBm -2.33 db 3981 GHz 3.985 Gtz 500000 kHe 3.98141 GHz -19.13 dBm -6.13dB
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1680 GHz 3,695 GHz 1.000 MHz 3.69404 GHz -27.84 dBm -14.84 dB 3.965 GH 3.980 GH 100.000 kH; 3.97015 GHz 1.74 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 15MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 2150 0B

RefLevel 40.00dBm  OMfset 21.80dB.

Mode Auto Sweep
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3.965 GHz 3.980 GHz 100.000 kHz 3.97948 GHz 16.51 dBm -13.49.dB
3980 GHz 3981 GHz 200.000 kHz 3.98001 GHz 19.28 dBm -6.28 dB
3.981 GHz 3.985 GHz 500,000 kHz 3.981 20 GHz -20.93 dBm -1.93 dB
3.985 GHz 4.000 GHz 1.000 MHz 3.98653 GHz 26.53 dBm 135348
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3 Result Summa 2 Result Summa
3,680 GHz 3,695 GHz 1.000 MHz 369374 GHz -31.44 dBm -18.44 dB 3.965 GH 3.980 GH 100.000 kH; 2
3595 GHr 3599 GHr 500,000 kHz 363879 GhHz 3224 dBm 1924 dB 1980 GHe 1981 GHe 200000 ki X
3699 Gtz 3.700 Gtz 200,000 ke 3.69999 GHz -35.84 dBm -22.84 dB 3981 Ghiz 3985 Gz 500000 kHz .
3.700 Ghz 3715 Ghz 100,000 kliz 3.70463 GHz -1.35 dBm 3135 dB 3585 Cha 4000 Gy 1,000 MHx X
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 20MHz / CP OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 2150 0B

Mode Auto Sweep
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3,680 GHz 3595 GHz 1.000 MHz -11.41 dB 3.960 GHz 3.980 GHz 100.000 kHz 3.97941 GHz 19.80 dBm -10.20 dB

3695 GHr 3699 GHz 500.000 kHz -5.35dB 3.980 GHz 3981 GHz 200,000 kHz 3.98001 GHz -14.36 dBm -1.36dB

3699 Gtz 3.700 Gtz 200,000 ktz -0.27 dB 3981 GHe 3,985 GHe 500.000 iz 3.98101 GHz -19.03 dBm -6.03 dB
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e% FCC RADIO TEST REPORT Report No. : FG210421-02G

SPORTON LAB.

FR1 n77 / 20MHz / CP OFDM / 16QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Ref Level 40,00 dBm  Offset 21.80 6B Made Auto Sweep saL Ref Level 40.00dBm  Ofiset 21.60 4B Mode Auto Sweep sl

Count 100/100 Count 100/100
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3680 GHz 3695 Ghz 1.000 MHz 3.69390 GHz -23. 3960 Ghiz 3.980 Ghiz 100,000 kfiz 3.57941 GHz 19.17 dBm -10.83 dB
3695 GHz 3699 GHz 500.000 kHz 3.69890 GHz -20.56 dBm -1 3980 GHz 3.981 GHz 200.000 kHz 3.98000 GHz 13.20 dBm -0.20 dB
3,699 GHz 3.700 GHz 200,000 kfiz 360099 GHz -13.60 dBm -0.60 d 3981 GHz 3.985 Gtz 500.000 kitz 3.98120 GHz 19.16 dBm -6.16dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 20MHz / CP OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 2150 0B

Mode Auto Sweep

6L
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2 Result Summa

2 Result Summa;

Count 100/100

1 Spurious Emissions

3680 GHz 3.695 GHz 1.000 MHz 3,694 99 GHz -21.98 dBm -8.98 dB 3.960 GHz 3.980 GHz 100.000 kHz 3.97942 GHz 18.77 dBm -11.23d8

3695 GH 3699 GHz 500.000 kHz 3.69852 GHz -15.41 dém 241 dB 3.980 GHz 3981 GHz 200.000 kHz 3.98001 GHz 13.53 dBm -0.53dB

3699 Gtz 3.700 Gtz 200,000 kfiz 3.69999 GHz -13.15dBm -0.15 db 3981 GHe 3.985 Gtz 500000 kHe 3.98101 GHz 15.47 dBm -2.474dB

3.700 GHz 3.720 GHz 100,000 kiz 3.70053 GHz 19.37 dBm -10.63 dB 3585 G 4,000 GHe 1,000 MHz 398775 GHz 21.32 dBm 832d8
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3,680 GHz 3,695 GHz 1.000 MHz 3.69498 GHz -27.15 dBm 1415 dB 3.960 GH 3.980 GH 100.000 kH: 0.91 dBm
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e% FCC RADIO TEST REPORT Report No. : FG210421-02G

SPORTON LAB.

FR1 n77 / 20MHz / CP OFDM / 256QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax
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saL Ref Level 40.00dBm  OMfset 21,80 dB. Mode Auto Sweep
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Ref Level 40.00 dBm  Offset 2150 0B Made Auto Sweep
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2 Result Summa 2 Result Summa:
3680 GHz 3.695 GHz 1.000 MHz X iz -22.05 dBm -9.05 dB 3.960 GHz 3.980 GHz 100.000 kHz 3.97944 GHz 15.36 dBm -14.64 dB
3695 GHr 3699 GHz 500.000 kHz < -17.37 dém -4.37dB 3.980 GHz 3981 GHz 200,000 kHz 3.98000 GHz 16.78 dBm -3.78 dB
3699 Gtz 3.700 Gtz 200,000 ktz -15.58 dBm 258 dB 3981 GHe 3,985 GHe 500.000 iz 3.98123 GHz 17.93 dBm
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2 Rezult Summa 2 Result Summa;

1680 GHz 3695 GHz 1.000 Mtz 369392 GHz -31.67 dBm -18.67 dB 3.960 GH 3.980 GH 100:000 kH .. -2.91 dBm

3695 GHr 3699 Ghir 500,000 ktz 3.69842 GHz -32.80 dBm -19.80 dB 3080 ot a8l ot 200000 ¥ 3373 dBm

3699 GHe 3.700 GHz 200,000 kitz 3.69997 GHz -33.11 dBm -20.11 dB 3981 GHe 3985 GHe. 500,000 kiz X 3423 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 40MHz / CP OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 21.80 B

Ref Level 40.00dBm Offset 21,80 dB
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-23.58 dBm
-18.04 dBm
-9.81 dBm
18.02 dBm

08:36:00 04.02.2022

3.940 GHz 3.980 GHz 100.000 kHz 3.97935 GHz 18.62 dBm -200.00 dB
3.980 GHz 3981 GHz 500.000 kHz 3.98000 GHz -9.00 dBm -200.00 dB
3.981 GHz 3.985 GHz 500.000 kHz 3.98145 GHz -20.12 dBm -200.00 dB
3.985 GHz 4.000 GHz 1.000 MHz 3.98576 GHz -23.60 dBm -200.00 dB
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Channel power -13dBm > -20.15dBm (PASS)

Channel power -13dBm > -20.61dBm (PASS)
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2 Result Summar None 2 Result Summa None
Tx1 {Ref) 500.000 kHz -20.15 dBm Tx1 {Ref) 500.000 kHz -20.61 dBm
TxTotal -20.15dBm Tx Total -20.61 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 40MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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Ref Level 40.00 dBm  Offset 2150 0B

RefLevel 40.00dBm  Offset 21.580 d8.

Mode Auto Sweep
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7 Result Summa 2 Result Summa

3,680 GHz 3,695 GHz 1.000 MHz 3.692 20 GHz -30.49 dBm -17.49dB 3.940 GH 3.980 GH 100.000 kH: -2.27 dBm

3695 G 3699 G 500,000 kHy 3160874 GHz 29,04 dBm 16,08 dB 39806His 1981 Gz 500.000 kit 2991 dBm

3699 GHe 3.700 Gtz 500,000 kitz 3.69999 GHz 27.93 dBm -14.93 dB 3981 GHz 3985 GH 500.000 kiz -27.31 dBm

3.700 GHz 3.740 GHz 100,000 kifz 3.70373 GHz -1.49 dBm 31.49d8 3.985 GHz 1.000 GHz 1.000 MHz -30.50 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 40MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 21.80 B

Ref Level 40.00dBm Offset 2130 dB

Mode Sweep s6L Mode Sweep saL
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Channel power -13dBm > -20.15dBm (PASS)

Channel power -13dBm > -21.36dBm (PASS)

Reflevel 20.00dBm  Offset 21,8008 » RBW 5 kHz

Reflevel 40.00dBm  Offset 21.80dB  RBW 5 kHz
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2 Result Summar None 2 Result Summa None
Tx1 (Ref) 500,000 kHz 2015 dBm Tx1 (Ref) 500,000 kHz ~21.36 dBm |
Tx Total 20.15 dBm Tx Total -21.36 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 40MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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3.68 GHz 16004 pts. 0 Miz/ 3.74GHz || 394 GHz 16004 pts 0 MHz/ 4.0 GHz
2 Result Summar 2 Result Summa
3680 GHz 3695 GHz 1.000 MHz 369133 GHz -21.07 dBm -14.07 dB 3.940 GH 3,980 GH 100:000 kH -1.88 dBm
3695 GHy 3699 GHr 500,000 kHz 3.69880 GHz -27.85 dBm -14.85 dB a80 ot a8l ot 300000 ki 30,00 dBm
3699 Gtz 3.700 Gtz 500,000 kitz 3.69996 GHz -28.45 dBm -15.46 dB 3981 GHe 3985 GHe. 500,000 kiz 13059 dBm
3.700 GHz 3.740 GHz 100,000 kHz 3.70241 GHz -1.92dBm o 3.985 GHz 4,000 GHz 1.000 MHz -30.06 dBm
[ S — EE - s
3 Oacione

08:33:55 04.02.2022

08:40:35 04.02.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 40MHz / CP OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00cBm  Offset 21,80 d8

RefLevel 40.00dBm  Offset 2180 dB.

08:32:26 04.02.2022

Mode Sweep SR =y s
Count 100/100 Count 100/100
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|
3.68 GHz 16004 pts 6.0 MHz/ 3.74 GHz | | 394 GHz 16004 pts 6.0 MHz/ 4.0 GHz
e 1394 oh L e z
2 Result Summoar 2 Result Summar
3.680 GHz 3.695 GHz 1.000 MHz 3.69375 GHz -20.81 dl -200.00 dB 3.940 GH: 3.980 GH; 100.000 kH: 3.97934 GHz 19.55 dBm
3.695 GHz 3.699 GHz 500.000 kHz 3.69895 GHz 16.06 dBm -200.00 dB 3980 GH: 3981 GHi 500.000 kH: 3.98001 GHz -9.41 dBm
3699 Gtz 3.700 GHz 500.000 kHz 3.69996 GHz 9,03 dBm 200.00 dB 3981 GHz 3.985 GHz 500,000 kHz 3.98101 GHz 1612 dBm
3.700 GHz 3740 Ghz 100.000 kitz 3.70065 GHz 19.31 dBm 20000 dB e St o 3.98508 GHz 2254 dBm
N —— = T

08:44:33 04.02.2022

Channel power -13dBm > -18.82dBm (PASS)

Channel power -13dBm > -19.36dBm (PASS)

Reflevel 20.00dBm  Offset 21,8008 » RBW 5 kHz

Reflevel 40.00dBm  Offset 21.80dB  RBW 5 kHz

09:12:16 04.02.2022
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CF3.69975 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz | | |7 3.98025 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz
2 Result Summar None 2 Result Summa None
Tx1 (Ref) 500,000 kHz -18.82 dBm Tx1 (Ref) 500,000 kHz -19.36 dBm
Tx Total -18.82 dBm Tx Total -19.36 dBm
e N UG ]

CrET
= 091659
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 40MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00dBm  OMfset 21.80 dB

Made Auto Sweep.
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RefLevel 40,00cBm  OMset 1,50 dfl Mode Auto Sweep e
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3.68GH: 16004 pts 6.0 MHz/ 3.74GH: || |00 GHs 16004 pis .0 M/ 3.0 GHz
3 Result Summor 2 Result Summar
3.680 GHz 3.695 GHz 1.000 MHz 369376 GHz -28.71 dBm -15.71 dB 3.940 GH; 3.980 GH; 100.000 ki 3.94795 GHz -3.11 dBm
3695 GHz 3698 GHz 500,000 kHz 369893 GHz 30,42 dBm 7428 3980 GHz 3981 Giie 500,000 kHz 3198000 GHz 2837 dBm
3.698 Gz 3,700 Gz 500000 kHz 3.69999 GHz -29.21 dBm -16.21 dB 3981 GHz 3985 GHz 500,000 kiz 3.98104 GHz -29.11 dBm
3.700 GHiz 3740 Ghz 100000 kiz 3.70083 GHz -1.88d8m 31.88d8 3985 GHz 4,000 GHz 1.000 MHz 3.98516 GHz -30.15 dBm
oy D o ULSE [

08:33:06 04.02.2022

0B:41:42 04.02.2022
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ssamanas. FCC RADIO TEST REPORT Report No. : FG210421-02G

FR1 n77 / 40MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

RefLevel 40.00dBm  Offset 21,8048 Mode Sweep L A0U10 (i CONoet 2140 38, Sode Swerp e
Count 100/100 Count 100/100
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|
3.68 GHz 16004 pts 6.0 MHz/ 3.74 GHz | | 304 GHz 16004 pts 6.0 MHz/ 4.0 GHz
2 Result Summoar 2 Result Summar
3.680 GHz 3.695 GHz 1.000 MHz 3.69405 GHz -23.64 dBm -200.00 dB 3.940 GH: '3.980 GH; 100.000 kH; 3.97930 GHz 15.78 dBm
3.695 GHz 3.699 GHz 500.000 kHz 3.69884 GHz -16.79 dBm -200.00 dB 3980 GH: 3981 GHi 500,000 kH: 3.98001 GHz -12.67 dBm
3699 Gtz 3.700 GHz 500.000 kHz 3.69997 GHz -12.46 dBm -200.00 dB 3981 GHz 3.985 GHz 500,000 kHz 3.98127 GHz 17.72dBm
3.700 GHz 3740 Ghz 100.000 kitz 370063 GHz 16.67 dBm -200.00 dB e St 1000 Mite 398654 GHz 2379 dBm
ooy E b con N e
08:31:15  04.02.2022 08:43:41 04.02.2022

Channel power -13dBm > -22.50dBm (PASS) Channel power -13dBm > -22.36dBm (PASS)

Reflevel 40.00dBm  Offset 21.30d8 » RBW Skhz sGL

Reflevel 20.00dBm  Offset 21808 » RBW 5z saL
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CF 3,699 75 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz | | |CF3.98025 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz
2 Result Summar None 2 Result Summar None
Txl (Ref) 500000 kHz -22.50 dBm Tl (Ref) 500,000 kHz -22.36 dBm |
Tx Total -22.50 dBm Tx Total -22.36 dBm
seary R e Reoty (N = Y
09:11:00 04.02.2022 09:17:30  04.02.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 40MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv Spe
Ref Level 40.00 dBm  Offset 2150 0B Made Auto Sweep

Line _SPUR|OUS_LINE_ABS_0q2

ooy S
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3.68 GHz 16004 pts 0 MHz/ 374 GHz || (394 GHz

2 Result Summa:

3.680 GHz 3695 GHz 1.000 MHz iz
3,695 GHz 3599 GHz 500,000 kHz 3.69895 GHz
3.699 GHz 3.700 GHz 500,000 kHz 3.69999 GHz
3.700 GHz 3.740 GHz 100,000 kHz 3.71675 GHz

16004 pts .0 MHz/

2 Result Summa;

3.940 GHz
3.980 GHz

3.981 GHz
3.985 GHz

08:23:23 04.02.2022

[T
8 Cwmna

3.980 GHz 100,000 kHz .- -5.91 dBm
3981 GHz 500.000 kHz . -33.01 dBm
3985 GHz 500.000 kiz X -34.01 dBm
4000 GHz 1.000 MHz X -32.05 dBm

08:42:23 04.02.2022

pesty

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samanas. FCC RADIO TEST REPO

RT

Report No. : FG210421-02G

FR1 n77 / 50MHz / CP OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 2150 0B Made Auto Sweep

RefLevel 40.00dBm  OMfset 21.80dB.

Ready

05:00:48 04.02.2022

PRI
& ona

saL Mode Auto Sweep saL
Count 100/100 Count 100/100
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50 [ Mwuu P g, s e, ot w M -
3.68 GHz 16004 pts 0 MHz/ 3.75GH: || (393 GHz 16004 pts 0 MHz/ 4.0 GHz
2 Result Summa 2 Result Summa
3680 GHz 3.695 GHz 1.000 MHz 3.694 90 GHz -24.52 dBm -11.52 dB 3.930 GHz 3.980 GHz 100.000 kHz 3.97919 GHz 18.54 dBm -11.46 dB
3695 GHr 3699 GHz 500.000 kHz 3.69896 GHz -19.84 dBm £6.84dB 3.980 GHz 3981 GHz 500,000 kHz 3.98001 GHz -15.00 dBm -2.00 dB
3699 Gtz 3.700 Gtz 500,000 ktz 3.69899 GHz -13.09dBm -0.09 db 3981 GHe 3.985 Gtz 500000 kHe 3.98148 GHz -19.94 dBm -6.94 B
3.700 GHz 3.750 GHz 100,000 kHz 3.70077 GHz 18.56 dBm 11.44 dB 3a85 ohie 4000 oty 1 600 Mits 398501 GHz 3555 dBm 125548

08:58:24 04.02.2022

T

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBim  Offset 21.80 B Made Auto Sweep

SGL

Count 100/100
1 Avg

RefLevel 40.00dBm  Offset 21.580 d8.

Mode Auto Sweep seL
Count 100/100
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3.68 GHz 16004 pts. 0 Miz/ 3.75GHz || [3.93 GHz 16004 pts .0 MHz/ 4.0 GHz
2 Result Summa:

05:01:28 04.02.2022

1680 GHz 3695 GHz 1.000 Mtz 3.69239 GHz -30.18 dBm -17.18 dB
3695 GHr 3699 GHz 500,000 kHz 3.69663 GHz -32.37 dBm -19.37 dB
3699 GHe 3.700 GHz 500,000 kHz 3.69991 GHz -32.31 dBm -19.31 dB
3.700 GHz 3.750 GHz 100,000 kifz 3.704 36 GHz 235 dBm 3235 dB
e SN0

2 Result Summa;

3930 GHz
3.980 GHz

3.981 GHz
3.985 GHz

3,980 GHz
3981 GHz
3.985 GHz
4,000 GHz

100.000 kHz
500.000 kHz
500,000 kHz

1.000 MHz

08:49:22 04.02.2022

ety NN U
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 50MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 2150 0B

Made Auto Sweep sl RefLevel 40,00 dm Ofset 21.80d5 Mode Auto Sweep seL
Count 100/100 Cownt 100/100
Uim
Line _SPURJo
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50
3.68 GHz 16004 pts 0 MHz/ 3.75GH: || (393 GHz 16004 pts 0 MHz/ 4.0 GHz
2 Result Summa 2 Result Summa

3,680 GHz
3695 GHz

3695 GHz
3699 GHz
3,700 GHz
3.750 GHz

3,699 GHz
3.700 GHz

1.000 MHz
500,000 kHz
500,000 kHz
100.000 kHz

3.69401 GHz
3.698 74 GHz
3.699 99 GHz
3.700 79 GHz

-25.87 dBm
-21.45 dBm
-14.53 dBm
19.17 dBm

08:02:51 04.02.2022

Ready

1287 dB 3930 Ghiz 3.980 Ghiz 100,000 kiz 3.97916 GHz 19.19 dBm -10.81 dB
-8.45dB 3.980 GHz 3981 GHz 500000 kHz 3.98001 GHz 15.47 dBm -2.47dB
-1.53dB 3981 GHz 3.985 Gtz 500.000 kitz 3.98103 GHz -20.69 dBm -7.69dB
-10.83 dB 3.985 Ghz 4,000 Ghz 1,000 Miz 3.98649 GHz -26.14 dBm 1312 4B

o ety NN U

08:57:44 04.02.2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBim  Offset 21.80 B

Made Auto Sweep
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Count 100/100
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RefLevel 40.00dBm  Offset 21.580 d8.
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05:02:09 04.02.2022

08:50:14 04.02.2022

¥
50
3.68 GHz 16004 pis 0 MHz/ 3.75GH: || 393z 16004 pis 0 M/ 4.0 GHx
2 Result Summe 2 Result Summa

1680 GHz 3695 GHz 1.000 Mtz 368991 GHz -28.37 dBm -15.37 dB 3.930 GH 3.980 GH 100:000 kH

3595 GHr 3599 GHr 500,000 kHz 369775 GhHz 31.13 dBm 1813 dB 1980 GHe 1981 GHe 500.000 kit

3.699 Gtz 3700 Gtz 500,000 kitz 3.6999 GHz -31.84 dBm -18.83 dB 3981 Ghe 3,985 Gz 500.000 kHz

3.700 Gtz 3.750 GHz 100000 kHz 3.70174 GHz -2.51 dBm 325148 3.985 GHz 4,000 GHz 1.000 MHz -31.61 dBm

o o G
5 oo

Resdy

e
== 08:50:14
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samonas. FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 50MHz / CP OFDM / 64QAM

Lowest Band

Edge / 1IRBO

Highest Band Edge / 1IRBmax

Ref Level 40.00 dBm  Offset 2150 0B Made Auto Sweep

saL Ref Level 40.00dBm  Ofiset 21.60 4B Mode Auto Sweep set
Count 100/100 EETHLAT

Limi

Line _SPURJO
30 dBen SPORIBUS_UNE ABS.
zn 20
o I
0

|
Lk ™" PR Iy \ [ || iy A - i
L g NP0 RN PRSI V. U N W 1

50 E
3.68 GHz 16004 pts 0 MHz/ 3.75GH: || (393 GHz 16004 pts 0 MHz/ 4.0 GHz
2 Result Summa 2 Result Summa

3,680 GHz 3695 GHz
3695 GHz 3699 GHz
3,699 GHz 3,700 GHz
3.700 GHz 3.750 GHz

1.000 MHz
500,000 kHz
500,000 kHz
100.000 kHz

05:03:35 04.02.2022

3.69394 GHz -23. -10.84 dB 3.930 GHz 3.980 GHz 100.000 kHz 3.97918 GHz 18.30 dBm -11.70 dB
3.69896 GHz -16.78 dBm -3.78 dB 3.980 GHz 3981 GHz 500000 kHz 3.98001 GHz -13.05 dBm -0.05dB
3.69996 GHz -13.13 dBm -0.13 db 3981 GHz 3.985 Gtz 500000 kHe 3.98119 GHz -20.00 dBm -7.00dB
3.70079 GHz 19.67 dBm -1033 dB 3585 G 4,000 Gz 1,000 Mis 398535 GHz 2247 dBm .47 d8
[ T T

08:57:02 04.02.2022

08570

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBim  Offset 21.80 B Made Auto Sweep

s Reflevel 9000d8m Offset 218008 Mode AultoSweep saL
Count 100/100 Count 100/100
1 Avg
20 20
10 dbs 10
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30 Il L
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50
3.68 GHz 16004 pts. 0 MHz/ 3.75GHz || (3.93 GHz 16004 pts 0 MHz/ 4.0 GHz
2 Result Summar 2 Result Summa

1680 GHz 3695 GHz 1.000 Mtz 368991 GHz -31.29 dBm -18.29 dB i

3695 GHe 3699 GHir 500,000 kHz 3.69882 GHz -32.63 dBm -19.63 db E e ore 200000 e

3.699 Gtz 3700 Gtz 500,000 kitz 3.69991 GHz -32.21 dBm -19.21 dB 3981 GHiz 3985 GHe 500.000 kHz

3700 Gz 3.750 GHz 100,000 kitz 3.70121 GHz 242 dBm 3242 dB.

3.985 GHz 4,000 GHz

05:04:22 04.02.2022

1.000 MHz

PRI
ey [ 0 S

08:50:57 04.02.2022

CTET
== 08:5057

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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e% FCC RADIO TEST REPORT Report No. : FG210421-02G

SPORTON LAB.

FR1 n77 / 50MHz / CP OFDM / 256QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

B o
Ref Level 40.00 dBm  Offset 21.80 db Mode Auto Sweep SGL RefLevel 40.00dBm  Offset 21.80 d6 Meode Auto Sweep SGL

Limi
Line _SPURJO 5
B I E— SPORIBUS_UNE ABS.
zn 20
| |
10 dby 0 |
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SPURIOUS_LINE_ABS 00 T } E !
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w\.“hﬂil.‘” ol

‘ 1 A
1L N A i
I A Adrcadu] [ !
3.68 GHz 16004 pts 0 MHz/ 3.75GH: || (393 GHz 16004 pts 0 MHz/ 4.0 GHz
2 Result Summa 2 Result Summa
3680 GHz 3.695 GHz 1.000 MHz 369303 GHz -25.33 dBm -12.33 dB 3.930 GHz 3.980 GHz 100.000 kHz 3.97922 GHz 15.70 dBm -14.30dB
3695 GHr 3699 GHz 500.000 kHz 3.69897 GHz -18.40 dBm -3.40 dB 3.980 GHz 3981 GHz 500,000 kHz 3.98001 GHz 14.76 dBm -1.76 B
3699 Gt 3.700 Gtz 500,000 kfiz 369991 GHz -15.24dBm -2.24 dB 3981 GHe 3.985 Gtz 500000 kHe 3.98121 GHz -20.65 dBm -7.65dB
3.700 GHz 3.750 GHz 100,000 kHz 3.70078 GHz 15.48 dBm 14,52 dB 3a85 ohie 4000 oty 1 600 Mits 398642 GHz 675 dBm 437548
fey L] Resty B
09:05:54 04.02.2022 08:58:22 04.02.2022

Lowest Band Edge / Full RB Highest Band Edge / Full RB

RefLevel 4000 dBm  Offset 213008 Mode Auto Sweep saL Reflevel 4000d8m  Offset 2180d8  Mode Auto Sweep st
Caunt 100/100 Count 100/100
1 Avg
HRBUS UNE ABs o0z
P 0
10 d 10
o
SPURKOUS I AR 00 Mt At S, PP i A Pt I gt £ gt 15 7 sindn, B Pa s || | s, i It Aot s N i sy A hati
URHOUS_UINE i i ¥ oy oy e L . WA Y Y Yoy V .‘,|

20 dBm 1 1 | ‘ 4

W.ﬂ%} | ,[ \‘M T .

50
3.68 GHz 16004 pis 0 MHz/ 3.75Gis || (383 GRz 16004 prs 0 W/ 4.0GHz
3 Result Summa 2 Result Summa

1680 GHz 3695 GHz 1.000 Mtz 3.69107 GHz -33.54 dBm -20.54 dB 3.930 GH 3,980 GH 100:000 kH 3.95901 GHz

3695 G 3699 G 500,000 kHy 3169895 GHz 3554 dBm 225448 39806His 1981 Gz 500.000 kit 398012 GHz

3699 Gtz 3.700 Gtz 500,000 kitz 3.69991 GHz -35.31 dBm -22.31 dB 3981 Ghiz 3985 Gz 500000 kHz X

3.700 GHz 3.750 GHz 100,000 kifz 3.70603 GHz -5.76 dBm -35.76 dB 3.985 GHz 1.000 GHz 1.000 MHz 3.98730 GHz

ety DR~ pedy WU

05:05:02 04.02.2022 08:54:29 04.02.2022
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FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 60MHz / CP OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 24,60 d8

RefLevel 40.00dBm  Offset 24.80 dB. Mode Sweep

g
Count 100/100
30 30 dBmr ' + -+ -
20 q | [
0 | |

20 dBm

-3&2&% i j T T . |
o AT 1

3.69415 GHz

3.680 GHz 3.695 GHz 1.000 MHz -20.80 dBm

3.695 GHz 3.699 GHz 500.000 kHz 3.69896 GHz -16.26 dBm -200.00 dB
3.699 Ghz 3.700 Gz 500.000 kHz 3.69999 GHz -9.66 dBm -200.00 dB
3.700 GHz 3.760 GHz 100.000 kHz 3.70107 GHz 19.16 dBm -200.00 dB

eary E ]

01:29:27 07.02.2022

|
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N I l‘ ]
e | Y
T Sy A AT Ju 4 i
50 : 50
1
3.68 Ghz 16004 pts 8.0 MHz/ 376GH: || 39260z 16004 pts 8.0 M/ 4.0GHz

2 Result Summar

3.97902 GHz

19.23 dBm
-11.97 dBm
-19.59 dBm
-22.13 dBm

Ready

3.920 GHz
3.980 GHz
3.981 GHz
3.985 GHz

3.980 GHz
3981 GHz

100.000 kHz
500.000 kHz
500.000 kHz

1.000 MHz

3.98004 GHz
3.98145 GHz
3.98573 GHz

3.985 GHz
4,000 GHz

1013012
[iaeeiiie) = Conave

01:41:50 07.02.2022

Channel power -13dBm > -18.16dBm (PASS)

Channel power -13dBm > -19.47dBm (PASS)

Reflevel 20.00dBm  Offset 24,8008 » RBW 5 kHz

Reflevel 40.00dBm  Offset 24.80dB  RBW 5 kHz

saL
- At 308 * SWT 100 ms ® VBW 20kHz _Mode Sweep Count 100/100 | # Att 3048 ® SWT__ 100ms ® VBW 20kHz _Mode Sweep Count 100/100
1ACR 1R Avg R TACR IRmA
'
30 1 W T
20
0 0
10 10 -
-20 20 db
At A Y "
30 A AR AT LA STV IV
AW - i UMY
o= b s i . At B s i NaA LA ]
v S A A IR b st T Lok
R L YA AL | Mﬂ:"r\ N e A B A
LN AV AN A LT Wy oty 1N AL oy
o -50 T
CF 3.699 75 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz | | |CF3.98025 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz
2 Result Summar None 2 Result Summa: None
Tx1 (Ref) 500,000 kHz -18.16 dBm Tx1 (Ref) 500,000 kHz 19.47 dBm
Tx Total -18.16 dBm T Totel 19.47 dBm
. P

03:33:59  07.02.2022

03:30:17 07.02.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A3-47 of 77




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 60MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 2430 0B Made Auto Sweep

Limit Chesk

Line _SPUR|OUS_LINE_ABS_0q2

6L
Count 100/100

1 Spurious Emissians 1Avg

RefLevel 40.00d8m  Offset 24.50 dB.

1 Spurious Emissions

Check
o SPURIOUS_LINE
SPORIBUS_LINE_ABS_002

Mode Auto Sweep

s6L

Count 100/100

30 dBm
20 20
10 By 0
o
T s e Ea ¥ e Vane N W ees m e ey | | A N S A e T e e T
SPURKOLS HINE-ABS00 - ‘ : ‘" |
20 dBm- |‘ .L h:
Wﬁﬂ‘ ‘\Hpuq‘“ﬁ-—
50
3.686H: 16004 pts o M/ 3766H: || (320 16008 pts 0 M/ T0GH:
2 Result Summe 2 Result Summa
1680 GHz 3695 GHz 1.000 Mtz 3.69408 GHz -26.95 dBm -13.95 dB 3.920 GH 3.980 GH 100:000 kH
3595 GHr 3599 GHr 500,000 kHz 3,698 46 GHz -29.64 dBm -16.64 dB 3980 GHe 1981 GHe 500.000 kit
3629 GHr 3700 GHz 500,000 kitz 3.69999 GHz -28.57 dBm -15.57 dB 3981 GHe 3985 Ghz 500.000 kH
3700 GHz 3760 Ghz 100,000 kHz 371611 GHz 0.50 dBm -30.30 dB. e oo o 1000 it

01:26:25 07.02.2022

e 0722022
e et

01:40:19 07.02.2022

T
== Tondons

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 60MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 24,60 d8

RefLevel 40.00dBm  Offset 24.80 dB.

Mode Sweep Mode Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissions T Ave JI Spurious Emissions
30 30 dBmr -
2 T ! ]‘
10 ]
0 “ 0 |
I\ /l
-10 T 10 ’ \
20 dBa y \ 20 '
- i : LR /i v—
40 ‘A P l i A A i N
37 W SERRY VT N[ RSN S IR S wr
50 1 50
|
3.68 GHz 16004 pts 8.0 MHz/ 3.76GHz | [ /392 GHz. 16004 pts 8.0 MHz/ 4.0 GHz
[2 Result Summa

3.680 GHz
3.695 GHz

3,695 GHz
3.699 GHz
3.700 Ghz

1.000 MHz
500.000 kHz
500.000 kHz

3.69408 GHz

3.69900 GHz

3.699 Ghz 3.70000 GHz

3.97885 GHz
3.98004 GHz
3.98137 GHz

3.920 GHz
3.980 GHz
3.981 GHz

3.980 GHz
3981 GHz
3.985 GHz

100.000 kHz
500.000 kHz
500.000 kHz

19.03 dBm
-11.59 dBm
-22.94 dBm

3.700 GHz 3.760 GHz 100.000 kHz 3.70098 GHz

01:30:47 07.02.2022

3.985 GHz 4,000 GHz 1.000 MHz 3.98744 GHz -28.23 dBm

Ready

01:42:57 07.02.2022

70230
& oL

Channel power -13dBm > -17.92dBm (PASS)

Channel power -13dBm > -18.46dBm (PASS)

Reflevel 20.00dBm  Offset 24,8008 » RBW 5 kHz

Reflevel 40.00dBm  Offset 24.80dB  RBW 5 kHz

saL
A7 S0a 9 G5 S0 e )V NI M S « At 308 ® SWT 100 ms ® VBW 20Kz _Mode Sweep Count 100/100
T 1ACR 1R Avg
'

30 o+ T

2

0 0

10 10 -

20 20 d8

LA M
30 A U mad 5 7 t
AR LAY AT VN V) T
40 4B - 40 ATAN Y s |
LY VIV N
NPT A i W\'\’M VA

506y ¥ = 50 = £ e
73.69975 GHz 1001 pts 102.0 khz/ Span 1.02 MHz | | |7 3.98025 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz
2 Result Summar None 3 Result Summa Nonc

Tx1 (Ref) 500,000 kHz -17.92 dBm T (Ref) 500.000 kit 18.46 dBm
Tx Total -17.92 dBm Tx Total -18.46 dBm

Ty
Ready 7

mmm LOReeves
03:34:23  07.02.2022

Roady

03:29:04 07,02.2022

T
o e

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 60MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 40.00 dBm  Offset 2430 0B

Mode Auto Sweep

1 Spurious Emissians 1Avg

saL RefLevel 40.00d8m  Offset 24.50 dB.

Count 100/100

Mode Auto Sweep

s6L

Count 100/100

01:31:54 07.02.2022

01:38:34 07.02.2022

Limit Chec¥ -
Line _SPURIGUS_UN s )
30 dBe SPURIOUS_LINE_ABS 002
20 20
10 d 0
o
P e et A o e o e PN g g o i MWW%N‘NMNW“WM*WWWM
SPURKOLS HINE-ABS00 T i J T I
20 dBm- T T T l T
| | ‘
. W} }h al
50
3.68 GHz 16004 pts 0 MHz/ 3.76GHs || (392 6rz 16004 pte 0 W/ 3.0 GHz
3 Result Summa 2 Result Summa
3,680 GHz 3,695 GHz 1.000 MHz 369195 GHz -25.94 dBm 1294 dB 3.920 GH 3.980 GH 100.000 kH: 1.09
3595 GHr 3599 GHr 500,000 kHz 363899 GHz 2669 dBm 1369 dB 3980 GHe 1981 GHe 500.000 kit -29.98
3.699 Gtz 3700 Gtz 500,000 kitz 3.69999 GHz 27.39 dBm -14.39 dB 3981 GHiz 3985 Ghz 500,000 kHz 29.65 dBm
3.700 GHz 3.760 GHz 100,000 kifz 3.70982 GHz -0.87 dBm -30.87 dB 3.985 GHz 1.000 GHz 1.000 MHz -28.50 dBm
R T
= =

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-50 of 77



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 60MHz / CP OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40.00dBm  Offset 24,60 d8

RefLevel 40.00dBm  Offset 24.80 dB.

Mode Sweep SR =y s
Count 100/100 Count 100/100
30 30 dBay -
2
1 [ [
10 ‘
0 \I\ ) |
[ | i lk\\
20 B \ r‘ 2 I
| [
30 30 g ——————
F1¥ %{Mﬁlﬂm‘m«_
e ll \‘A " | AT . S o | .A_/“ \/
VA st A I sl s orme o s o oo B T
50 : 50
|
3.68 GHz 16004 pts 8.0 MHz/ 3.76GHz | | 392 Gz 16004 pts 8.0 MHz/ 4.0 GHz
52 Gt 18008 MHz, z
2 Result Summar
3.680 GHz 3.695 GHz 1.000 MHz 3.694 70 GHz -29.13 dl -200.00 dB 3.920 GH: '3.980 GH; 100.000 kH; 3.97902 GHz 19.76 dBm
3.695 GHz 3.699 GHz 500.000 kHz 3.69817 GHz 26.27 dBm -200.00 dB 3980 GH: 3981 GHi 500.000 kH: 3.98002 GHz -11.43 dBm
3.699 Ghz 3.700 Gz 500.000 kHz 3.69999 GHz 9.76 dBm -200.00 dB 3.981 GHz 3.985 GHz 500,000 kHz 3.98102 GHz -21.47 dBm
3.700 GHz 3.760 GHz 100,000 kHz 3.70097 GHz 1924 dBm -200.00 dB e St 1000 Mite 398547 GHz 225,05 dBm
weary E e "] & P

01:34:00 07.02.2022

01:46:25 07.02.2022

Channel power -13dBm > -17.14dBm (PASS)

Channel power -13dBm > -19.35dBm (PASS)

Reflevel 20.00dBm  Offset 24,8008 » RBW 5 kHz

Reflevel 40.00dBm  Offset 24.80dB  RBW 5 kHz

- At 3008 @ SWT__ 100 ms ® VBW 20Kz _Mode Sweep - At 3048 ® SWT 100 ms ® VBW 20kHz _Mode Sweep

1ACR 1ACIR

]

30 i T

20

o o

10 10 .

20 20 déi

A AT
30 M. A 20,420 |
FAY AR MR T\ A . o n
W v 'Y v Yy v[v.» \],\ f\'\ A v.\' "'W
40 dBm- y A AN M
1 YRR A
fl Mg

AV 9 W\l ot 0
CF3.69975 GHz 1001 pts 102.0 kHz/ Span 1.02 MHz | | (7 3.98025 GHz 1001 pts 102.0kHz/ Span 1.02 MHz
7 Result Summoar None 3 Resolt Summs Nonc |

Tx1 (Ref) 500,000 kHz -17.14dBm T (Ref) S00000 kit 035 dBm
Tx Total -17.14 dBm Tx Total 219.35 dBm
o EEEER L P ——

03:34:45 07.02.2022

03:28:40 07.02.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 60MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

fultiv
Ref Level 40.00 dBm  Offset 2430 0B

Limit Chesk

Line _SPUR|OUS_LINE_ABS_0q2

Mode Auto Sweep

6L
Count 100/100

1 Spurious Emissians 1Avg

RefLevel 40.00d8m  Offset 24.50 dB.

Mode Auto Sweep

s6L

Count 100/100

30 dBm
2 20
10 dbs 0

AR P ol P At A AL AL A AR i i M’MM'N‘W‘

SPURIOUS HNE ABS 00

MWWMWMWWMWWNWW\
[

01:32:36 07.02.2022

01:37:87 07.02.2022

20 dBm- r T N
4 ’ L) |
s ' e D
50
3.68 GHz 16004 pts. 0 MHz/ 3.76 GHz |[ 3,92 GHz 16004 pts .0 MHz/ 4.0 GHz
2 Result Summar 2 Result Summa
3.680 GHz 3,695 GHz 1.000 Mz 368873 GHz -28.33 dBm 153408 3920 GHz 3980 GHz 100.000 itz 3.92482 GHz -1.54 dBm 3154 dB
3695 GHz 3599 GHz 500,000 kHz 3.69639 GHz -30.14 dBm -17.14 dB 3.980 GHz 3981 GHz 500.000 kHz 3.98001 GHz -30.53 dBm -17.53dB
3.699 Gtz 3700 Gtz 500,000 kitz 3.69997 GHz -27.84 dBm -14.84 dB 3981 GHiz 3985 Ghz 500.000 kHz 3.98270 GHz 31.63 dBm 1863 dB
3.700 GHz 3.760 GHz 100000 kiz 3.71183 GHz 094 dBm L) 3.985 GHz .000 GHz 1.000 MHz 3.98516 GHz -29.78 dBm -16.78 dB
[ Wy TR [— TR
2 otarsr
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG210421-02G

FR1 n77 / 60MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 40.00dBm  OMfset 24,80 dB.

01:35:20 07.02.2022

01:53:54 07.02.2022

Ref Level 40.00dBm  Offset 24,40 06 Made Auto Sweep 6L Mode Auto Sweep seL
Count 100/100 Cownt 100/100
Uim
Line _SPURJo
30 dB SPORIBUS_UNE ABS.
20
'
W0 I‘l
J T
{1
" L | e =
3.68 GHz 16004 pts 0 MHz/ 3.76GHz || [3.92 GHz 16004 pts 0 MHz/ 4.0 GHz
2 Result Summa 2 Result Summa:
3680 GHz 3.695 GHz 1.000 MHz -25.29 dBm 3.920 GHz 3.980 GHz 100.000 kHz 3.97899 GHz 15.79 dBm -14.21d8
3,695 GHz 3699 GHz 500,000 kHz -20.01 dBm 3.980 GHz 3981 GHz 500.000 kHz 3.98000 GHz 15.23 dBm -2.23d8
3699 GHe 3.700 GHz 500,000 kttz 3.60897 GHz -13.8 dBm 3981 Ghe 3.985 GHz 500.000 kftz 3.98122 GHz -21.00 dBm .00 dB
3.700 GHz 3.760 GHz 100,000 kHz 3.70110 GHz 16.96 dBm 3985 GHz 4000 GHz 1.000 MHz 3.086 24 GHz 25.89 dBm -12.89 dB
ey R ) e Resdy [ & e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 40.00d8m  Offset 24.50 dB.

01:35:58 07.02.2022

01:37:09 07.02.2022

Ref Level 4000 dBm  Offset 24.80 dB Made Auto Sweep saL Mode Auto Sweep seL
Count 100/100 Count 100/100
1 Avg
HRBUS UNE ABs o0z
20 20
10 di 0
a
SPURIOUS_LINE ABS T Adukd v e e W Tt e Y 0 i o st el Al e e W s it el b e k. e
URIOUS _LINE_ABS 00 ‘ | L ‘
-20dBm T H| |+ i
30 | ‘ ]ls
e g |
50
3.68 GHz 16004 pts. 0 Miz/ 3.76GHz || [3.92 GHz 16004 pts 0 MHz/ 4.0 GHz
2 Rezult Summa 2 Result Summa;
1680 GHz 3,695 GHz 1.000 MHz 3.69478 GHz 30.69 dBm -17.69 dB 3.920 GH 3.980 GH 100.000 kH; -4.67 dBm
3695 GHr 3699 Ghir 500,000 ktz 3.69702 GHz .79 dBm -19.79 dB om0 ot a8l ot 300000 ki 3355 dBm
3699 GHe 3.700 GHz 500,000 kHz 3.70000 GHz 31.13 dBm -18.13 dB 3981 GHe 3985 GHe. 500,000 kiz 33.92 dBm
3.700 GHz 3.760 GHz 100,000 kifz 371059 GHz 09 di -34.03 dB 3585 Cha 4000 CHe 1000 My 3212 dBm
. S A [ & T
E o

37:08
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